
Environmental Engineering lechnical Report 
---

Department of Civi.1 Engineering Colorado State University Fort Collins, Co lorado 

Report 5847-84-2 

~f}-f) 

~t3tt-38 
I G 07 lS -

taORADO STATE UNIVERSITY 

---FIELD SCALE EVALUATION OF COAGULANTS 

April 1984 

--•LTRATION OF GIARDIA CYSTS AND OTHER SUBSTANCES 

John McElroy 
David W. Hendricks 



EPA Report Number 
March, 1984 

FIELD SCALE EVALUATION OF CDAGULANI'S 

FOR FILTRATION OF GIARDIA CYSTS .AND O'IHER SUBSTANCES 

By 

John M. McElroy 
David w. Hendricks 

Colorado State University 
Fort Collins, Colorado 

Project Officer 

Gary s. Logsdon 
Drinking Water Research Division 

Cincinnati, Ohio 45268 



ABSTRACT 

FIELD SCALE EVALUATION OF mAGULANrs 
[...]
During this study, the filter of the WATER BOY was challenged by 
injecting coliform bacteria and Giardja cysts into low-turbidity raw 
water. This simulated conditions at a full scale water treatment plant 
where contaminants are present in the raw water supply. The 
effectiveness of the filtration system was studied by monitoring Giardia 
lamblia cysts, total coliform bacteria, and turbidity in the effluent 
stream. Some 144 test runs were conducted, of which 31 used Giardia 
cysts. Nine of these 31 "contaminant" test runs used raw water from the 
cache La Poudre River having turbidity of less than 1 NIU. 

'lhree waters were used in the experimental program: Horsetooth 
Reservoir water, cache La Poudre River water during spring runoff, and 
cache La Poudre River water during the low-turbidity (less than 1 NIU) 
winter period. These three waters represent three kinds of raw water 
situations found in the Rocky Mountain Region, e.g. high-turbidity C>lO 
NIU), medium-turbidity (2 to 10 NIU), and low-turbidity C<l NIU). 
Removals of Giardia larnblia cysts, total coliform bacteria, and 
turbidity were measured for three coagulation conditions: i) optimum 
dosage, ii) nonoptimurn dosage, and iii) zero dosage. ~draulic loading 
rates ranged between 2.7 and 3.5 mm/s (4 and 5.2 gpn/ft ). 

1.5 Significance 

The results obtained provide more knowledge concerning evaluation 
of coagulation practice with respect to removal of Giardia cysts. The 



3 

results are intended to provide field scale experimental data for 
regulatory agencies, sanitary engineers, and water treatment plant 
operators. The effectiveness of "in-line" filtration provides impetus 
to build "in-line" plants; when conditions are appropriate. 'Ihe "no 
chanical" tests demonstrate the need for coagulation prior to 
filtration, even when the raw water appears potable. 'Ihe corni;:arison 
tests between the bench scale, laboratory scale, and field scale pilot 
plants help to substantiate the use of bench and laboratory scale 
testing to evaluate coagulation for full scale operation. 

1.6 Literature Review 

Hudson (1981) states that the first filtration plant to serve an 
entire city was placed in service in 1804 at Paisley, Scotland. Before 
this, according to Hudson, water treatment was practiced in the home. 
The first era in water treatment in the United States began with the 
work of J. P. Kirkwocx:l (Hazen, 1913). In 1869 Kirkwocx:l published the 
report "Filtration of River Waters" which reported his investigation of 
water treatment practice in Europe (Hazen, 1913). European practice 
became the "standard" from which the American practice evolved. 

Fuller (1892) and Hazen (1913) reported extensive experimental work 
on filtration conducted at the Lawrence Experimental Station in 
Massachusetts. In later work by Fuller at Louisville and Hazen at 
Cincinnati, guidelines for rapid rate filtration practice were developed 
which are still being used tcx:lay (Hendricks, 1974). T. R. camp (1964) 
has summarized basic theoretical foundations of rapid rate filtration 
related to hydraulics and renoval mechanisms. O' Melia and Stumm (1967) 
review filtration theory using a physico-chanical approach. 

The books by Weber (1972) and Sanks (1979) are compilations of 
state-of-the-art knowledge developed by recognized experts in the water 
treatment field. Sanks' book (1979) deals with all aspects of water 
treatment, including regulatory, economics, theory, and design. Weber's 
book (1972) deals mostly with theoretical aspects of water treatment, 
including the theory of coagulation and filtration. 

'Ihe EPA report edited by Jakubowski and Hoff (1979) covers the 
characteristics, detection, epidemiology, and removal by water treatment 
of Gjardia. '!he book by Jakubowski and Hoff also covers the disease 
giardiasis. Lange (1983) gives a surrmary of the work by Jakubowski and 
Hoff. 

Logsdon (1981) reports that after reviewing the literature he found 
" ••• no research on water filtration for Giardia cyst removal." Logsdon 
(1981) states also, that filtration studies of the 1930's and 1940's 
were, however, conducted for removing Entamoeba histolytica cysts. Al-
Ani and Hendricks (1983) report experimental work at Colorado State 
University on removing Giardia cysts from low-turbidity water using 
"in-line" filtration. The study by Al-Ani (1984) was conducted 
simultaneously with the study reported in this work. 



4 

Chapter 2: METHOOOLOOY 

'Ibe approach to the research was empirical, using a small water 
treatment plant, a Neptune Microfloc 1.3 l/s (20 gpn) WATER BOY, as a 
physical model. Using this system, removals of Giardia larnblia cysts, 
total coliform bacteria, and turbidity were investigated for different 
waters as a function of coagulant dosages. Experimental work began in 
November 1982, and continued as conditions permitted through January 
1984. 'Ibe research plan was designed for a limited amount of testing 
due to logistic problems of operating the 1.3 l/s (20 gpn) vlATER BOY 
pilot plant, and due to the limited testing period available for testing 
the ambient water conditions desired, i.e. loo-turbidity, loo-
temperature waters. 

In this section the pilot plant is described first. Then the 
research plan is outlined, with descriptions of the type of tests, the 
testing phases, and the test conditions. 

2.1 WATER BOY Pilot Plant 

Appendix A describes the WATER BOY pilot plant and its operation. 
This section abstracts f ran Appendix A to indicate hoo the WATER BOY was 
used in this research. 

2.1.1 Description of Pilot Plant 

Figure 2-1, which is the same as Figure A-6, is a schanatic diagram 
of the WATER BOY rapid rate water filtration plant as modified for use 
in this research. Figure 2-1 shoos the chemical feed system, the 
contaminant injection system, the sampling system, and the "in-line" 
filtration mode, which was used in this research. Figure 2-2 is a 
photograph of the WATER BOY. 'Ihe WATER BOY is a Neptune Microfloc model 
WB-27 i;:ackage water treatment plant. It was purchased by the u. s. 
Environmental Protection Agency Drinking water Research Division in 
Cincinnati and mounted on a 22 foot trailer in order to have a mobile 
water treatment plant as a research tool. '!he plant was loaned to 
Colorado State University for this project. 

Although naninally operated at 1.3 l/s (20 gpn), the WATER BOY has 
an upper limit wate2 production cai;:acity of 1. 7 l/s (27 gpn), which is 
4.6 rnm/s (6.75 gi:m/ft ) hydraulic loading rate. At the production rate 
of 1.3 l/s (20 gpn), the plant can furnish water for 192 people based 
ui;:on a per capita water consmnption of 568 l/day/person (150 
gpd/person) • '!he plant is flexible in operation, r.ermitting easy 
conversions between the three modes of filtration, i.e. "conventional" 
<rapid mix, flocculation, sedimentation, filtration), "direct" (rapid 
mix, flocculation, filtration), and "in-line" <rapid mix, filtration). 

2.1.2 Appurtenances Utilized with Pilot Plant 

Additional appurtenances were added to the pilot plant to provide 
for chemical feed, contaminant injection, and sampling. Figure 2-1 
shows these appurtenances schematically, and Table 2-1 lists them. 
Special attention was given to in-pipe mixing of chemicals and 
contaminant injection. For example, the contaminants were injected into 
the middle of the pipe and four elbows were added to insure proper 
mixing prior to influent sampling at another point in the pipe. Similar 



POLYMER 
FEEO TANK 

POLYMER 
FEEO 
PUMP 

INFLUENT 
SAMPLING PORT 
FOR TURBIDITY, 
COLIFORMS a 
GIAROIA 

*GIAROIA 
SAMPLING 
PUMP 

FILTER 

BACKWASH 
VALVE NO. 4 

EFFLUENT 
GIARDIA 
SAMPLING 
PORT 

BACKWASH 
PUMP 

CLEAR 
WELL 

*SAMPLING SEQUENCE IS INFLUENT 
SIDE FIRST, THEN A NEW 
MEMBRANE FILTER IS INSTAU.EO 
FOR EFFLUENT SAMPLING. 

Figure 2-1. schematic diagram of the WATER BOY pilot plant showing chemical feed, contaminant feed, 
and sampling systems 

U1 



6 

Figure 2-2. WATER BOY pilot plant on 22 foot trailer. The large 
cylindrical tank is the 4000 1 clear well 



Table 2-1. Appurtenances for1" WATER BOY Pilot Plant 
Item Purp.:>se & Specifications Manuf actor Model t 

Raw Water Pump Pumps Raw Water into Rapid Mix Goulds Pumps, Inc. XSH 15 
Contaminant Feed Meters the contaminant batch into Fluid Metering, Inc RP-D 
Pump the main flow CO to 1120 ml/min) 
Alum Feed Pump Meters alum solution into Precision Control 111311-361 

main flow (0 to 75 ml/min) 
Polymer Feed Pump Meters p.:>lymer solution Precision Control 111311-361 

into main flow ( 0 to 75 ml/min) 
Sodium 'lbiosulfate Feeds N<;iS2<?J solution into effluent Cole Parmer 212 
Feed Pump stream for dechlorination 

(50 to 1000 cc/min) 
Giardia Sampling Diverts sampling stream from Grainger Rotary Beam 
Pump main flow through membrane filter Pump 1P771 

CO to 8 .5 l/min) 
Giaraia Sampling Drives Giardia sampling Grainger 27846 
Pump Motor pump < 3/ 4 hp) .....J 

Contaminant Batch Agitates contaminant batch Lightnin Mixers Series 20 
Mixer 
Al.um Batch Mixer Mixes alum solution Wilkens-Anderson Co. Power Stirrer 
Polvmer Batch Mixer Mixes palymer solution Cole Parmer 4555 H 
Rapid Mix Basin Dis~rses chemicals in rapid mix Lightnin Mixers Mark II 
Mixer basin Cl/4 hp) 1725 ran 
Membrane Filter Holds 5 ~m p.:>re size 293 nm Gelman 11873 
Holder diameter membrane filters made Sciences 

by Nucleopare Corparation 
Ratio Turbidimeter Measures grab samples Hach Chemical Co. 18900-10 

for turbidity 
Flow-through f.t>nitor influent and effluent Hach Chemical Co. 1720-A 
Turbidimeter turbidity 

11WATER BOY was Neptune Microfloc Model WB-27 package water treatment plant. 
The WATER BOY is described in Ap~ndix A. 



Table 2-1. Appurtenances for1" WATER BOY Pilot Plant 
Item Purp.:>se & Specifications Manuf actor Model t 

Raw Water Pump Pumps Raw Water into Rapid Mix Goulds Pumps, Inc. XSH 15 
Contaminant Feed Meters the contaminant batch into Fluid Metering, Inc RP-D 
Pump the main flow CO to 1120 ml/min) 
Alum Feed Pump Meters alum solution into Precision Control 111311-361 

main flow (0 to 75 ml/min) 
Polymer Feed Pump Meters p.:>lymer solution Precision Control 111311-361 

into main flow ( 0 to 75 ml/min) 
Sodium 'lbiosulfate Feeds N<;iS2<?J solution into effluent Cole Parmer 212 
Feed Pump stream for dechlorination 

(50 to 1000 cc/min) 
Giardia Sampling Diverts sampling stream from Grainger Rotary Beam 
Pump main flow through membrane filter Pump 1P771 

CO to 8 .5 l/min) 
Giaraia Sampling Drives Giardia sampling Grainger 27846 
Pump Motor pump < 3/ 4 hp) .....J 

Contaminant Batch Agitates contaminant batch Lightnin Mixers Series 20 
Mixer 
Al.um Batch Mixer Mixes alum solution Wilkens-Anderson Co. Power Stirrer 
Polvmer Batch Mixer Mixes palymer solution Cole Parmer 4555 H 
Rapid Mix Basin Dis~rses chemicals in rapid mix Lightnin Mixers Mark II 
Mixer basin Cl/4 hp) 1725 ran 
Membrane Filter Holds 5 ~m p.:>re size 293 nm Gelman 11873 
Holder diameter membrane filters made Sciences 

by Nucleopare Corparation 
Ratio Turbidimeter Measures grab samples Hach Chemical Co. 18900-10 

for turbidity 
Flow-through f.t>nitor influent and effluent Hach Chemical Co. 1720-A 
Turbidimeter turbidity 

11WATER BOY was Neptune Microfloc Model WB-27 package water treatment plant. 
The WATER BOY is described in Ap~ndix A. 



8 

precautions were taken to insure representative effluent samples. 
Appendix A describes the modifications for these purposes. 

2.2 Eesearch P1an 

2.2.1 Strategy 

The research plan is enumerated below. It represents the strategy 
for conducting the experimentation. 

i) Select coagulants based upon bench scale and laboratory scale 
pilot plant results (the bench and laboratory scale pilot 
plants are described in Appendix F); 

ii) Establish fixed conditions for conducting the field scale 
testing (eg. filtration mode, hydraulic loading rate, etc.); 

iii) Develop effluent turbidity vs coagulant dose curves for each 
coagulant selected in step i); 

iv) Determine removals of Giardia cysts and coliform bacteria for 
each coagulant at "optimum","nonoptimum", and "zero" dosages; 

v) Establish the headloss and effluent turbidity vs time 
relations for the effective coagulants at "optimum" dosage. 

vi> Execute steps i) to v> for Horsetooth Reservoir water and for 
low-turbidity cache La Poudre River water. 

vii) Canpare the bench, laboratory, and field plants by parallel 
testing. 

Step vii) was to investigate if the bench, laboratory, and field 
plants yield similar results. 

2.2.2 r;cypes of Tests 

The research plan encompassed four categories of testing: i) 
effluent turbidity vs coagulant dose; ii) Giardia cyst and coliform 
bacteria ranovals vs coagulant dose; iii) headloss and effluent 
turbidity vs time; and iv) parallel testing the bench, laboratory, and 
field plants. These testing categories are described below. 

Effluent Turbidity vs Coagulant nose. The effluent turbidity vs 
coagulant dose tests were to establish relationships between finished 
water turbidity and coagulant dosage, for specified conditions (e.g. 
type of water, hydraulic loading rate, etc.>. The p..Irpose was to 
determine the "optimum" coagulant dosage range for the field scale pilot 
plant, as defined by turbidity ranoval. The effluent turbidity after 
one-hour of operation was taken as the "stabilized" turbidity. No 
Giardia cysts or coliform bacteria were injected during these tests. 

Giardia Cyst and Coliform Ba.cteria Removals ys Coagulant Pose. 
Once the relationship between effluent turbidity and coagulant dosage 
was established, tests were performed to determine removals of Giardia 



9 

cysts and coliform bacteria at "optimum" and "nonoptimum" chanical 
dosages, and at "zero" dosage. The "zero" dosage tests were to 
establish a "baseline" to compare Giardia cyst and coliform bacteria 
removals with the same tests using coagulant chanicals. 

The Giardia cyst and coliform bacteria ranovals vs coagulant dose 
testing protocol consisted of: i) backwashing; ii) starting the raw 
water pump, the chanical feed pumps, and the contaminant injection pump; 
iii) waiting for one-hour for the system to stabilize; iv) sample 
influent and effluent for Giardia cysts and coliform bacteria 
concentrations. 

Headloss and Effluent Turbidity ys Time. The headloss vs time and 
effluent turbidity vs time tests were run together. These tests were to 
evaluate the practical aspects of filtration, e.g. whether adequate run 
time is possible before backwashing is re::;iuired. The run was continued 
long enough to establish the headloss vs time and the effluent turbidity 
vs time relations. Some runs were continued until turbidity 
breakthrough occurred, or until terminal headloss, i.e. about 7 feet of 
water, occurred. rrhis testing was not the main focus of the 
experimentation and was not done for the low-turbidity testing. These 
tests were performed mostly during the filtration testing of spring 
runoff water. 

Comparisons Between the Bench. Laboratory. and Field P1ants. The 
p;trallel testing between the bench, laboratory, and field plants were to 
comp;tre the three systems. The bench scale and laboratory scale pilot 
plants are described in Appendix F. These comparisons were to evaluate 
how well the bench scale and laboratory scale plants predict the 
operation of the WATER BOY. During these p;trallel tests, each pilot 
plant developed effluent turbidity vs coagulant dosage curves for the 
same water and coagulant, and used the same conditions of filtration, 
eg. filtration mode, filtration media, etc. The resulting plots of 
effluent turbidity vs chemical dose were used as the basis for canparing 
the three systems. 

2.2.3 Testing Phases 

The four experimental phases were: i) Familiarization testing; ii) 
Spring Runoff testing; iii) Horsetooth Reservoir testing; and iv> Low-
Turbidity testing. They are described below. 

Familiarization Testing. The familiarization testing was conducted 
from 11/9/82 to 2/9/83. The WATER BOY was located on the floor of the 